
HONDA CRF DISC COVER
Quality injection molded fit and finish
Fits oversized and stock applications up to 280mm 
Protects brake rotor from rocks and debris
Prolongs brake pad life.

TOOLS NEEDED: 
                                           Phillips Head Screwdriver

ASSEMBLY SHOULD TAKE 2 MIN. TO 3 MIN. 
WITH PROPER TOOLS.

1) Secure mat to motostand top using 8 M5 x 16 screws. 

2) Flip motostand top over to secure legs. 
In the image you will notice how the handle corresponds with
the leg. The handle needs to be in place before leg installation.
Snap leg in position as shown. Secure leg to top with provided 
M5 x 25 Screws. Repeat step on other 3 legs. 
Note: Screws should be secure, however be sure not to over tighten.

3)Now take the tray and slide it down between legs until the holes
line up.  Secure with provided M5 x 16 Screws.
Note: Screws should be secure, however be sure not to over tighten.

If you have problems or questions please call our tech
line at 1-800-448-1223 weekdays 9:00 AM to 5:00 PM est.

Composite Motorcycle Stand made by Cycra in the USA 

DO NOT OVER TIGHTEN ! HAND TIGHTEN ONLY!

M5 x 16 
Plastic Screws

Qty. (16)

M5 x 25 
Plastic Screws

Qty. (4)


